
Infrastructure Development Division, Umgeni Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
 P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax +27 (33) 341 1167 / Toll free: 0800 331 820  
Email: info@umgeni.co.za / Web: www.umgeni.co.za

Improving Quality of Life and Enhancing Sustainable Economic Development.

Think Water, 
think Umgeni Water.

Infrastructure Master Plan 2020
2020/2021 – 2050/2051

Volume 8:
Middle uThukela System and 

uMhlathuze System



 

 
 
 
 
 
 
 
 
 
 
 
 
 

For further information, please contact: 

 

 

 

 

Planning Services 

Infrastructure Development Division 

Umgeni Water 

 

 

P.O.Box 9, Pietermaritzburg, 3200 
[...]
uMhlathuze Mthonjaneni Bulk WTP Zigigaya Booster 1 2.9 450 Ductile Iron 6.72 10 

uMhlathuze Mthonjaneni Bulk Zigigaya Booster 1 Zigigaya Booster 2 3.4 450 Ductile Iron 6.72 10 

uMhlathuze Mthonjaneni Bulk Zigigaya Booster 2 Zimel2 Res 3.6 450 Ductile Iron 6.72 10 

uMhlathuze Kwahlokohloko Bulk WTP Kwahlokohloko 10 300 Steel 9.21  

1Capacity based on 1.5m/s velocity 

 
 
 
 
 
 
 
 



 68 

 
 

Table 16.22 Reservoir Details: Goedertrouw WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Goedertrouw WTP Goedertrouw Potable 1 Balancing 163 160 

uMhlathuze Zigigaya Zigzag 1 0.25 Pump Suction Storage 375.8 373 

uMhlathuze Zigigaya Zigzag 2 0.25 Pump Suction Storage 574.7 571 

uMhlathuze Zimela Zimela Reservoir 2.5 Distribution 767.39 762 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 69 

(e) Eshowe Water Treatment Plant and Supply System 

The Eshowe Water Supply Scheme comprises of one main treatment works namely the Eshowe town 
WTW. The Eshowe WTW abstracts raw water from the Rutledge Dam through a raw water pumping 
station at the outlet works of the dam. The supply from the dam to the treatment plant is through a 
1100mm diameter steel pipeline. The Ruthledge Dam is augmented with raw water from the Eshlazi 
Dam, which is itself augmented from the Goedertrouw Dam. Rutledge Dam and Eshlazi Dam have a 
combined firm yield of 3.2 Mℓ/day. Therefore, augmentation from Goedertrouw Dam will have to 
continue to supply in order to maintain sufficient raw water supply. 
 
The treatment works is located within the town of Eshowe and supplies the existing domestic users 
in Eshowe and the surrounding communities which is made up of Several formal and informal 
townships in Eshowe and rural villages. The town also has several small industries as well as 
commercial concerns, businesses and institutions such as the hospital, schools and municipal 
buildings.  
 
The treated water from the Eshowe WTW is pumped from the clearwater tanks to service reservoirs 
in Eshowe town and surrounding villages to the west and east of the town before distribution to the 
users. 
 

(f) Ngwelezane Water Treatment Plant and Supply System (CoU) 

Ngwelezane and Madlebe towns are supplied from the Ngwelezane WTP.  Ngwelezane WTP 
abstracts water from the Mhlathuze River upstream of the Mhlathuze Weir on the border with 
uMlalazi LM. The communities are supplied via three (3) reservoirs located on the edge of town. The 
WTP has a capacity of 8 Ml/day and operates at full capacity. 
 
 

 

Figure 16.17 Ngwelezane WTP. 

 
The Ngwelezane WTP and Supply System is shown in Figure 16.18. 



 70 

 
Water is abstracted from the left bank of the uMhlathuze River and pumped to the WTP located on 
the river bank. A 250 mm diameter pipeline from the works feeds the 13.4 Ml Ngwelezane Bulk 
Reservoir. The reservoir supplies the Ngwelezane community. 
 
The reservoir, pump station and pipeline details are summarised in Table 16.24, Table 16.25 and 
Table 16.26. 
 
 
 
 
 
 
 
 
 



 71 

 
 

 

Figure 16.18 Schematic of CoU System  



 72 

 

Table 16.23 Characteristics of the Ngwelezane WTP 

WTP Name: Ngwelezane WTP 

System: Ngwelezane Bulk Supply System 

Maximum Design Capacity: 8 Ml/day stated (possibly up to 10 ml/day) 

Current Utilisation (January 2020): Unknown 

Raw Water Storage Capacity: River Abstraction 

Raw Water Supply Capacity: 8 Ml/day 

Pre-Oxidation Type: Flocculation channels 

Primary Water Pre-Treatment Chemical: Lime 

Total Coagulant Dosing Capacity: Unknown 

Rapid Mixing Method: Unknown 

Clarifier Type: n/a 

Number of Clarifiers: n/a 

Total Area of all Clarifiers: Horizontal  Flow Sedimentation tanks 14 x 7.5 m 

Total Capacity of Clarifiers: Two No’s with total capacity of +/- 10-11.5 ml/day 

Filter Type: Rapid Gravity filters 

Number of Filters: 3 no’s 

Filter Floor Type Unknown 

Total Filtration Area of all Filters 5m x 4 m x 3 no’s  = 60 sqm 

Total Filtration Design Capacity of all Filters: 8 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Sludge Lagoons 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Ngwelezana complex 2x1.68 Ml, 1 x 6.5 Ml, 1 x 3.5 Ml  

 



 73 

Table 16.24 Pump Details: Ngwelezane WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Ngwelezane Abstraction    uMhlatuze River Ngwelezane WTP 8   

uMhlathuze Ngwelezane  4 0 WKLN 125/5 Ngwelezane WTP Ngwelezane Res 175 160 4.8 

 
 

Table 16.25 Pipeline Details: Ngwelezane WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Ngwelezane Bulk Ngwelezane WTP Ngwelezane Res 4 250  6.4  

 
 

Table 16.26 Reservoir Details: Ngwelezane WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Ngwelezane Ngwelezane 13.4  115 110 

 

 
 
 



 74 

 

(g) eSikhaleni Water Treatment Plant and Supply System (CoU) 

The eSikhaleni WTP sources water from Lake Cubhu and is supplemented from the Mhlathuze Weir. 
It supplies Esikaleni and Vulindlela. 
 
An emergency pipeline exists between the Mhlatuze Weir and the eSikhaleni WTP for use during 
times when the Lake Cubhu water level is too low for abstraction. The lake is generally preferred as a 
water source for the municipality, since the river abstraction requires pumping, which has cost 
implications.  The WTP has a capacity of 36 Ml/day.  
 
Historically eSikhaleni relied completely on Lake Cubhu as a source. Serious problems were, 
however, experienced during the 1992/94 drought, with low lake levels and an augmented supply 
from the Mhlathuze River was implemented. The scheme from the Mhlathuze River was 
implemented as part of the Iscor Mining water supply scheme, and was completed during May/June 
2001. This system has a capacity of 34 Ml/day.  
 
Due to the decreasing lake levels, as from August 2014, eSsikhaleni WTP was supplemented with 
7.5Ml/day (raw water from Mhlathuze Water Weir Pump Station) and this volume was increased 
gradually to a maximum system capacity of 30Ml/day in January 2015. 
 



 75 

 

Figure 16.19 eSikhaleni WTP. 

 
The eSikhaleni WTP Supply System is shown in Figure 16.18 and the details of the WTP is shown in 
Table 16.27. The reservoir, pump station and pipeline details are summarised in Table 16.29 , Table 
16.30 and Table 16.30. 



 76 

Table 16.27 Characteristics of the eSikhaleni WTP 

WTP Name: eSikhaleni WTP 

System: eSikhaleni Bulk Supply System 

Maximum Design Capacity: 36 Ml/day 

Current Utilisation (January 2020): 36 Ml/day 

Raw Water Storage Capacity: Lake Cubu 

Raw Water Supply Capacity: 36 Ml/day 

Pre-Oxidation Type: Flocculation channels 

Primary Water Pre-Treatment Chemical: Lime 

Total Coagulant Dosing Capacity: Unknown 

Rapid Mixing Method: Concrete inlet chamber 

Clarifier Type: 4 No’s Horizontal flow tanks 11x38m each 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 1675 sqm 

Total Capacity of Clarifiers: 36 ml/day 

Filter Type: Rapid gravity ( dual media)  

Number of Filters: 8 Rapid Gravity filters 

Filter Floor Type False Floor 

Total Filtration Area of all Filters 8m x 5 m x 8No’s 40 sqm each 

Total Filtration Design Capacity of all Filters: 36 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Sludge Lagoons 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Esikhaleni = 3 x 20 Ml/day ,  

 
 



 77 

Table 16.28 Pump Details: eSikhaleni WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Esikhaeleni High Lift 

Pump station 
3 1 

Sulzer Weir, 

Centrifugal Pumps 
Tratment Plant Storage Reservoir 125 130 13 

 
 

Table 16.29 Pipeline Details: eSikhaleni WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze  eSikhaleni WTP Forrest Reservoir 9.3 600  34 19 

 
 

Table 16.30 Reservoir Details: eSikhaleni WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze  Forrest Reservoir 60 Balancing 135 130 



 78 

(h) Nsezi Water Treatment Plant and Supply System (CoU) 

The primary supply for Nsezi WTP is the Nsezi Lake. The yield is supplemented by transfers from the 
Mhlathuze River at Mhlathuze Weir (Figure 16.20). Mhlathuze Weir relies on releases from 
Goedertrouw Dam (owned and operated by DWS). Water is released from the dam and flows for 
about 90 km to a weir owned and operated by Mhlathuze Water. From the weir, water is pumped 
into Lake Nsezi, which acts as balancing storage for Mhlathuze Water’s Nsezi WTP.  The WTP was 
recently upgraded and now has a capacity of 204Ml/day.  
 
This WTP is the most significant in CoU and supplies Empangeni, Richards Bay, and Ngwelezane. An 
800 mm diameter pipeline, from the WTP, supplies the 20 Ml Hilltop Reservoir which supplies 
Empangeni. There is also an 800 mm diameter pipeline supplying Mandlazini Command Reservoir 
that serves Richards Bay.  
 

 

Figure 16.20 uMhlatuze Weir. 



 79 

 

Figure 16.21 Nsezi WTP. 

 
The Nsezi WTP Supply System is shown in Figure 16.18 and details of the WTP is shown in Table 
16.31. 
 
The reservoir, pump station and pipeline details are summarised in Table 16.32, Table 16.33 and 
Table 16.34.      



 80 

 

Table 16.31 Characteristics of the Nsezi WTP 

WTP Name: Nsezi WTP 

System: Nsezi Bulk Supply System 

Maximum Design Capacity: 204 Ml/day 

Current Utilisation (January 2020): 190 Ml/day 

Raw Water Storage Capacity: Lake Nsezi,  Mhlthuze River, Goedertrouw system 

Raw Water Supply Capacity: 333 Ml/day 

Pre-Oxidation Type: Unknown 

Primary Water Pre-Treatment Chemical: Unknown 

Total Coagulant Dosing Capacity: Alum and Polyelectrolyte 

Rapid Mixing Method: Concrete Flash mixing chamber & Flocculation conditioning 

Clarifier Type: 1 no’s 34 m dia , 2 no’s 48 m dia 

Number of Clarifiers: 3No’s 

Total Area of all Clarifiers: 3970 sqm  

Total Capacity of Clarifiers: 210 Ml/day 

Filter Type: Degramont V type – Rapid Gravity  

Number of Filters: 12 filters 

Filter Floor Type Unknown 

Total Filtration Area of all Filters 17.5 m x 8 m x 12 No’s = 1680 sqm 

Total Filtration Design Capacity of all Filters: 202 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Unknown 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas and Caustic Soda 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Unknown 

 



 81 

Table 16.32 Pump Details: Nsezi WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Empangeni 2 1  Nsezi Empangeni/Hillview 120 158 52 

 
 

Table 16.33 Pipeline Details: Nsezi WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Mandlazini Supply Nsezi WTP Pierce Cres. Res. 5.7/1.8 800/600 Steel 65/37  

uMhlathuze Empangeni Supply T-off Hilltop Res. 1.5 600 Steel 37  

 
 

Table 16.34 Reservoir Details: Nsezi WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Hilltop Hilltop Reservoir 60 Distribution 135 130 

 



 82 

(i) Mzingazi Water Treatment Plant and Supply System (CoU) 

Mzingazi WTP has a capacity of 65 Ml/day. Raw water is abstracted from Lake Mzingazi, which is 
then treated and distributed into Richards Bay and the industrial areas. The industrial area within 
the city of Richards Bay includes the Alton area, where Mondi, Hillside and Bayside Aluminium and 
Foskor are located. The residential suburbs include Meerensee, Arboretum and Veld en Vlei and the 
commercial/ light-industrial centre. Both residential and commercial / light industry, are supplied 
from the Mzingazi WTP, and supplemented, when necessary, from the Nsezi WTP. The rural town of 
Nseleni is also supplied via this scheme.  
 
Mzingazi WTP supplies two command reservoirs, namely Mandlazini and Meerensee Reservoirs. 
 
The Mzingazi WTP Supply System is shown in Figure 16.18 and details of the WTP is shown in Table 
16.35. 
 
The reservoir, pump station and pipeline details are summarised in Table 16.36, Table 16.37 and 
Table 16.38.    
 

 

Figure 16.22 Mzingazi WTP 



 83 

Table 16.35 Characteristics of the Mzingazi WTP 

WTP Name: Mzingazi WTP 

System: Mzingazi Bulk Supply System 

Maximum Design Capacity: 65 Ml/day 

Current Utilisation (January 2020):  

Raw Water Storage Capacity: Mzingazi Lake 164 sq/km 47.6 milj cubic meters per year 

Raw Water Supply Capacity: The estimated duty of the existing pumps is 1300m³/h at a head 
of 13.5m per pump (3 pumps) 

Pre-Oxidation Type: Unknown 

Primary Water Pre-Treatment Chemical: Lime Dosing & Pre-chlorination 

Total Coagulant Dosing Capacity: Unknown 

Rapid Mixing Method: Unknown 

Clarifier Type: N/A 

Number of Clarifiers: N/A 

Total Area of all Clarifiers: N/A 

Total Capacity of Clarifiers: N/A 

Filter Type: Rapid gravity ( dual media)  

Number of Filters: 8 Rapid Gravity filters 

Filter Floor Type False Floor 

Total Filtration Area of all Filters 9m x 7.5 m x 8No’s = 67.5 sqm. each 

Total Filtration Design Capacity of all Filters: 36 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Unknown 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Mandlazini 2 x 47.5 Ml & Meerensee 1 x 10 Ml 

 
 



 84 

Table 16.36 Pump Details: Mzingazi WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Mandlazini 4 1 Samco Vertical turbine Mzingazi WTP Mandlazini Res. 54 60 27.7 

uMhlathuze Meerensee 2 1 Samco Vertical turbine Mzingazi WTP Meerensee Res 72 67 23.3 

 
 

Table 16.37 Pipeline Details: Mzingazi WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Meerensee Pipeline Mzingazi WTP Meerensee Res. 3.2 400 Steel 16.3  

uMhlathuze Mandlazini Pipeline Mzingazi WTP Mandlazini Res. 6.1 600 Steel 36.7  

 
 

Table 16.38 Reservoir Details: Mzingazi WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Meerensee Meerensee 10 Distribution 51 47 

uMhlathuze Mandlazini Mandlazini 95 Distribution 67 62 

 



 85 

16.3.2 Status Quo and Limitations of the uMhlathuze 

System 

(a) Nkandla Water Treatment Plant and Supply System 

The WTP is currently operating at design capacity. The demand in this area is now constrained by the 